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Adenosine 1st dose: 6 mg; 2nd & 3rd doses: 12 mg  (rapid IV/ IO push)

Albuterol 5 mg in 6 ml normal saline

Amiodarone Wide complex Tachycardia: 150 mg IV/ IO over 10 mins
ROSC: 1mg/min IV/ IO
VF/VT: 1st dose: 300 mg IV/ IO; 2nd dose: 150 mg IV/ IO
Follow each dose with 20mL NS fl ush.  (two doses only)

Aspirin 162 chewable or 325 mg (5gr.)  tablet  – not enteric coated)

Atropine sulfate Cardiac arrest:  1 mg IV/ IO  - (max 3 doses)
Bradycardia:  0.5 mg IV/ IO  - (max total 3 mg  - 6 doses)

Calcium chloride 10% 8 - 16 mg/kg IV/ IO

Charcoal 1 gm/kg

Dextrose 50% 25 gms IV/ IO

Diphenhydramine 
(Benadryl) 

Allergic Reaction: 1 mg/kg IV/ IO/ IM up to 50 mg
Sedation (mild): IV/ IO: 25 mg, IM: 50 mg

Dopamine 400 mg in 500 ml D5W IV/ IO (800 mcg/ ml)
Infuse at 2 - 20 mcg/kg/minute - titrated to appropriate response

Epinephrine 1:1,000 Allergic reaction/Anaphylactic shock: 0.3 mg IM
Bronchospasm: 0.01 mg/kg IM (max dose 0.5mg)

Epinephrine 1:10,000 Anaphylactic shock: 1mL (0.1mg) IV/ IO slowly
Cardiac arrest: 1 mg IV/ IO

Glucagon 1 mg IM

Glucose paste 30 gms PO

Ipratropium (Atrovent) 500 mcg  (2.5 ml unit dose)

Midazolam (Versed) Sedation: 
 ►Moderate: IV/ IO: 1 - 2 mg slowly, (max. total: 6 mg)  IM: 2 - 4 mg.
 ►Profound: IV/ IO: 2 mg slowly, IM: 0.1 mg/kg

Seizure:
 ►IN: 5 mg  IV/ IM/ IO: 0.1 mg/kg - max dose 6 mg

Morphine sulfate Chest pain: 2 - 10 mg IV in 2 mg increments
Pain management: 2 - 5 mg IV/IM q 3-5 minutes - max. dose 15 mg
Critical trauma patient: max. dose 5 mg

Naloxone (Narcan) Initial dose: 1 – 4 mg IV/ IO/ IM/ SQ      2 mg. IN - max dose

Nitroglycerine spray 0.4 mg metered spray

Normal saline 250 - 500 ml IV/ IO fl uid bolus

Ondansetron
(Zofran)

4 mg IV †Slowly over 30 seconds or 4mg IM/ PO (oral dissolving tablets)
(†rapid IV administration <30 seconds can cause syncope)

Oxygen 2 - 6 L/nasal cannula | 15 L/non-rebreather mask
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Sodium bicarbonate 1 mEq/kg IV/ IO

Sodium thiosulfate 12.5 grams IV/ IO over 10 minutes

Atropine Sulfate Nerve agent exposure:  
  Patient: 2 mg IV/IM

(for use only by paramedics as members of medical HazMat teams)

  Autoinjector antidote kit: 2 mg in 0.7mL  
1 - 3 kits depending on exposure (given with Pralidoxime chloride)

 ►Additional atropine may be needed until a positive response is achieved

Pralidoxime Chloride
(2-PAM)

Nerve agent exposure: 
  Patient: 1 - 2 grams IV/IM

(for use only by paramedics as members of medical HazMat teams)

  Autoinjector antidote kit: 600 mg in 2 ml’s 
1 - 3 kits depending on exposure (given with atropine)




